
•JUKI
2-Needle, Lockstitcher
with Needle Feed and Reverse Feed

D ^ V

LH-1152
Series

PARTS LIST

BE1152S0PJA

No.0128-05



HOW TO MAKE USE OF THIS PARTS LIST

1. The part numbers of parts shown in the figure indicate the corresponding numbers (Ref. No.) shown by the Index.
Eci-i. "bnT v.> %No(Rci.No)ii)t4Pt--r ^ i x. ^ nit

2. Explanation of codes

1) Codes on the "Note" column
'.at' «d)8e^

(2) o means thispart ischanged from the previous parts list.
SJj[al<7)'<-'y U h (iX:tLX^[5i^5e5inf;Si5p=a4-.«.?^^L i t

(5) #01 refer to the "Note" explanation at bottom of page.
0OI ^-•>T<n ',£!£" c75|ftB^4-#a.B L XT ? V.V

2) Codes on the "B.C. (Engineering change)" column

(T) A.10/83. ... Added from October, 1983
1983# 10^ J: Oig/lD? fxr:,

(2) 0.10/83 .... Obsoleted from October, 1983
1983# lOfl i n ? n/:

—@ When previous parts (Obsoletedpart) and new parts (Addedparts) are not interchangeable with each other;
sBo'i. ''am.Vs: e (7)

In this case, even obsoleted part (O.) can be ordered with the obsoleted part number, so select the parts with changed dates and place your orders,
c cnt«-&usijp^.(D) ? n/;S#x fc - ,iS:x ^ it^-h, S:®#^ i; J: 0 . *.«r %-i||tR l x - ,iS:T ?

Example (($ij)

Ref.
No.

Note

,iie
Part No.

a A
PO V

Description E.C.

S;se#fl 0
OP

Amt.

Req.
SKI

"1

.11
"2

ii

0

81401-100-000

81401-100-000-A

81105-200-000

Needle bar

Needle bar

Frame cover

To.!0/8^

[bTib/83i 1

• / M/ ;j: -
-<v 1; d-.-

81105-300-000 1

1

r- 181105-300-0001 Frame cover ^J0/83j y A^/^- 1

—In case when previous parts and new part are interchangeable with each other;

In this case the new part number is replaced on the " oo^ (Japanese)" column of the previous parts, so please order by the new part number.
n.>a°p#«^!eA LXhn i r<nx. if/f h.^p°p#x - ;i5;T $

(D C.I0/83

1 iBIIOS SOO-OOOj Frame cover [cjo/lll jJIDS'eeOCOQQ 1

Correct No. Wrong No.

iEH.^p°p# ISJOS.#
Please order by the correct part number.
iE H.'S.#X - ;±XT ? vv

(§) M.10/83 Theamount required ischanged from October, 1983
The new amount required is shown in the "Amt. Req". column.
I983#10fl i n 'a o t:., z u?/r L LXf^n it,

3) Codes on the "Amt. Req." column
*»•*

(T) 2 Indicates amount required is 2.
SKI. 2(B$-il^LSTo

(^2.0 Indicates length in meters, (unit ismeter)
ft?, 2^ - b L i t, - h 7UX r )

@ — Indicates parts obsoleted from the parts list.
r <7)/ <—y 'J h SiiJP$? n 7; g|Sp°p X t,

(11 Indicates sub parts which construct the assembly part.
Assembly part is shown as "asm." and^« in Japanese, in the "Description" column.
JiflSRp°p%-«fig L x*.^ %#gi5p°p?-?5f7 L I r. Sfl§RiaiJp°p'Sffl(c55S:X "asm." ^US:X i t mm I X n i t.

When Ordering The Spare Parts:
In order to ensure that we deliver the correct parts to you, please clearly state when ordering the corresponding PART NUMBER
(ex. B1109-012-A(X}) and also the PARTS LIST NUMBER (ex. (X)10-01, given at the bottom right of the cover) or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.

ij A h (zigit? ^ g[5p°p(;)#-%ai>jA (j, bi 109-0i2-aoo)t - iiiscT

U A h •fJijAlJ, NoOOlO-01) 3l(i, ^ " ilJSI.lltT
To 3Z., ^^(7)/:i^gB(fQ£7)—/j: 0 f Tc7)t -



CONTENTS
S 'X

1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS 1

2. MAIN SHAFT, NEEDLE FEED & NEEDLE BAR COMPONENTS 3
• Still »3 •

3. HOOK k HOOK DRIVING SHAFT COMPONENTS 5
ai • TiiH«

4. FEED MECHANISM COMPONENTS 7
illf3«1iM»

5. PRESSER BAR 4 TENSION RELEASE COMPONENTS 9

6. EXCLUSIVE PARTS BY STITCH SPECIFICATION 11

(1) EXCLUSIVE PARTS FOR STITCH SPECIFICATION "A" 11
"A" Hfflgjia

(2) EXCLUSIVE PARTS FOR STITCH SPECIFICATION "G" 11
4iL±«l "G"

(3) EXCLUSIVE PARTS FOR STITCH SPECIFICATION "F" 12
"F"

7. LUBRICATION COMPONENTS 13

8. OIL RESERVOIR 4 KNEE LIFTER COMPONENTS 15

9. THREAD TENSION CONTROLLER COMPONENTS 16

10. BELT COVER 4 BOBBIN WINDER COMPONENTS 17

11. BELT COVER 4 BOBBIN WINDER COMPONENTS (SPECIAL ORDER PARTS) ... 18

12. THREAD STAND COMPONENTS 19

13. TABLE OF EXCHANGING GAUGE PARTS 20

(1) FOR STITCH SPECIFICATION 'S" . "A" . "G" 20
"S" . "A" . "G" ffl

(2) TABLE OF EXCHANGING GAUGE PARTS COMMON TO
ALL STITCH SPECIFICATIONS 21

(3) FOR STITCH SPECIFICATION "F" 22
"F" ffl

NUMERICAL INDEX 23



1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

\

16 15

40 41

-1 -



REF. NO NOTE PART NO. DESCRIPTION t > ) ^ AMT.

1 SS-7110910-SP SCREW 11/64-40 L=8.5 nmv 11/64-40 L=8.5 8

2 101-00907 SIDE PLATE 1

3 #04 106-02902 SIDE PLATE 1

4 101-01004 GASKET 1

5 100-39451 GROUND WIRE ASM li'A'i'j 1

6 SS-7110710-SP SCREW 11/64-40 L=7 nmy 11/64-40 L=7 1

7 TA-2351004-R0 RUBBER PLUG 1

8 TA-0550604-R0 RUBBER PLUG

9 TA-1250504-R0 RUBBER PLUG

10 B1114-051-000 NEEDLE THREAD GUIDE PIN 1

11 NS-6620310-SP NUT 3/16-32 3/16-32 1

12 TA-0750704-R0 RUBBER PLUG my

13 TA-0750404-R0 RUBBER PLUG \ny 1

14 TA-2100904-R0 RUBBER PLUG my 1

15 101-00808 GASKET VjWt^y 1

16 101-00758 FACE PLATE ASM rM9 91 1

17 #04 101-60851 FACE PLATE ASM M9 9i 1

18 SS-7111120-SP SCREW 11/64-40 L=10. 5 mW) 11/64-40 L=10.5

19 TA-1250406-R0 RUBBER PLUG

20 101-01509 THREAD GUIDE. D D 1

21 SS-5090610-SP SCREW 9/64-40 L=6 l>7Xfy 9/64-40 L=6 1

22 101-01400 THREAD GUIDE. C n7yu C 1

23 SS-2090710-SP SCREW 9/64-40 L=7 mm 9/64-40 L=7

24 101-01103 PLATE 1

25 SS-2080810-SP SCREW 1/8-44 L=7.5 mm 1/8-44 L=7.5

26 B1123-552-000-A THREAD TAKE UP LEVER OIL GUARD fy^yin^- 1

27 #04 B1123-552-A00 THREAD TAKE UP LEVER OIL GUARD fy^yf}}^- 1

28 SS-7110510-SP SCREW 11/64-40 L=5 mm 11/64-40 L=5 1

29 #01 101-01301 THREAD GUIDE. B 07>N B 1

30 SS-5090610-SP SCREW 9/64-40 L=6 \nm 9/64-40 L=6 1

31 B3138-512-000 TAKE-UP SPRING ADJUSTING PLATE i\m jyu fs-my 1

32 SS-7090520-SP SCREW 9/64-40 L=4.5 71^7^/ 9/64-40 L=4.5 1

33 101-01202 THREAD GUIDE. A n7>N A 1

34 El132-512-000 NUT T>t'> UTyf-i hfrh 1

35 TA-1050604-R0 RUBBER PLUG D=10.5 L=5.5 1

36 TA-0750404-R0 RUBBER PLUG 1

37 Bllll-563-000 BED SLIDE SPRING 1

38 SS-7110510-SP SCREW 11/64-40 L=5 mm 11/64-40 L=5

39 #02 101-46009 SED SLIDE. LEFT 3/32" TO 7/16" m 3/32-7/16 1

40 SS-2110920-TP SCREW 11/64-40 L=8.5 mm 11/64-40 L=8.5

41 #02 101-35309 THROAT PLATE 3/16" (p=4) 3/16 1

42 #02 101-46504 BED SLIDE. RIGHT 3/32" TO 7/16" XK'J-I? 3/32-7/16 1

43 101-00410 BED SCREW STUD 3

44 #03 101-00659 BED SLIDE ASM 1<U9 9i 1

45 SS-3130710-SP SCREW 3

Note (ate) #01 Replace this part for stitch mi±mT X't
specificationT. (See page 11)

#02 Exchanging gauge part.
See page 20-^21 for stitch specifications
"A"."G" and "S" and page 12 and page 22 for
stitch specification "F". respectively.

#03 Replace this part for A, B types for
tape attaching with stitch specification
T. (See page 12)

#04 For URBAN WHITE specification parts.

T. "S" tc

I ^T{il2^-

hf±1l|gi5p°n

-2-



2. MAIN SHAFT. NEEDLE FEED & NEEDLE BAR COMPONENTS

4 21
29 30

19 20

27 28

34 33

-3-



REF.NC1. NOTE PART NO. DESCRIPTION t > / f AMT.

1 101-02853 THREAD TAKE-UP LEVER ASM. 1

2 B1904-552-0A0 THREAD TAKE-UP LEVER SHAFT ASM. T>t'> )\ 1

3 CQ-3500000-F0 GIL FELT Vj-j (O.I)

4 SS-8151150-SP SCREW 15/64-28 L=10.5 iM? 15/64-28 L=10.5 3

5 #01 B1905-541-B00 NEEDLE BEARING. B f>t'> ;-F)l m>l B 2

6 101-02705 NEEDLE BAR CRANK I

7 101-04701 NEEDLE BAR CRANK ROD A'Jf- )7»n7F 1

8 B1903-552-000 END SCREW LEFT 1

9 B1414-226-000 NEEDLE BAR CONNECTION SLIDE BLOCK 1

10 101-02655 COUNTERWEIGHT ASM. maVI f- 1

11 SS-9661120-CP SCREW 1/4-40 L=10.5 D7#WI 1/4-40 L=10.5 (1)
12 SS-8681950-SP SCREW 9/32-28 L=19 i/t? 9/32-28 L=19 1

13 B1212-552-A00 COUNTERWEIGHT PROTECTING PLATE vnavi 1

14 RO-0442401-00 RUBBER RING O'l-A 1

15 SS-7681650-TP SCREW 9/32-28 L=16 7itt7jy 9/32-28 L=16 1

16 B1213-552-OAO-A OIL AMOUNT ADJUSTING PIN ASM. ii'/) fi 1

17 RO-0291801-00 RUBBER RING m-A (1)
18 SS-8660610-TP SCREW 1/4-40 L=6 IW 1/4-40 L=6 1

19 B1202-552-B00-A MAIN SHAFT BUSHING. FRONT 79?? 71/?A 1

20 101-02507 MAIN SHAFT 99?? 1

21 101-03000 MAIN SHAFT BUSHING. INTERMEDIATE wmtfi 1

22 CS-147121A-SH THRUST COLLAR ASM. D=14.72 W=12 mm D=14.72 W=12 ?; 1

23 SS-8660610-TP SCREW 1/4-40 L=6 i/i? 1/4-40 L=6 (2)
24 81214-019-000 SPROCKET RING xMtI i)A 3

25 101-03109 SPROCKET WHEEL x/a?7h 2

26 SS-6661110-SP SCREW 1/4-40 L=ll kH? 1/4-40 L=ll 4

27 101-03257 HAND WHEEL ASM. A/;?A7 ?; I

28 #05 101-61057 HAND WHEEL ASM. aX;?)17 ?; 1

29 SB-1200001-00 BEARING 9=20x47 i-mA D=20x47 (1)
30 RO-4372002-00 RUBBER RING O'lA (1)
31 SS-8151550-SP SCREW 15/64-28 L=15 \n=> 15/64-28 L=15 (2)
32 101-03406 TIMING BELT 1

33 101-21705 BUSHING tPjJ?9?? 1

34 SS-8150510-TP SCREW 15/64-28 L=4.7 \W 15/64-28 L=4.7 2

35 B2907-415-0A0 DRIVING CRANK ASM. VAiU 3-F-9f ?; 1

36 SS-6121220-TP SCREW 3/16-28 L=11.5 3/16-28 L=ll. 5 (1)
37 101-04602 NEEDLE BAR m- 1
38 101-04859 NEEDLE BAR CONNECTION ASM ?; 1

39 SS-7090910-SP SCREW 9/64-40 L=8.5 7)H:H? 9/64-40 L=8.5 (1)

40 #02 101-47858 NEEDLE CLAMP ASM. 3/16" WIF/ 3/16 ?; 1

41 SS-8080660-TP SCREW 1/8-44 L=5.5 i/V? 1/8-44 L=5.5 (2)
42 #03 MBP-500B1400 NEEDLE DPX5 #14 A') DPX5 #14 2

43 #04 HC-2005009-00 NEEDLE 134 NM90 A') 134 NM90 2

44 101-21069 NEEDLE BAR FRAME ASM. A'Jf-3-F-?V ?; 1

45 SS-8110510-SP SCREW 11/64-40 L=5 i/^? 11/64-40 L=5 (1)
46 101-21309 NEEDLE BAR FRAME POSITIONING BLOCK 3-F-fft9i I

47 SS-7090910-SP SCREW 9/64-40 L=8.5 9/64-40 L=8.5 2

48 101-21556 SLIDE BLOCK GUIDE ASM. 307>+f?'f ?; 1

49 SS-6121610-TP SCREW 3/16-28 L=15.5 tn? 3/16-28 L=15.5 (1)

50 B2913-412-N00 BEARING 3-F-?? <7'j>y 1

51 101-21408 BUSHING A«-3-F-?? 71/?A 1

52 B2915-415-000 FELT mAifi 7IAF 1

53 WP-0250516-SD WASHER 2.5x6x0.5 l7W 2.5x6.0x0.5 1

54 SS-6060410-TP SCREW 3/32-56 L=3.5 in? 3/32-56 L=3.5 1

55 SS-6090660-TP SCREW 9/64-40 L=6 tn? 9/64-40 L=6 2

56 #01 B1412-352-A00 NEEDLE BAR LINK PIN. A A'lt*- "J>?f? A 2

57 82906-415-000 DRIVING LINK TAifi 3-F-')>? 1

58 101-21606 NEEDLE BAR FRAME ROCK SHAFT A'Ji?!)?? 1

59 SS-6110520-TP SCREW 11/64-40 L=4.5 7)Hn? 11/64-40 L=4.5 1

60 101-22109 CONNECTING ROD A'Jt?')a7F 1

61 CQ-2000000-00 OIL WICK !?> 0.3

62 101-22000 CONNECTING PIN miWATA 1

63 101-21804 BUSHING A'lt?')?? imn 1

64 SS-8151150-SP SCREW 15/64-28 L=10.5 Mi? 15/64-28 L=10.5 1

65 101-21952 DRIVING ARM ASM AiJt?'J?? 9f ?; 1

65 SS-6121610-TP SCREW 3/16-28 L=15.5 IH? 3/16-28 L=15.5 (I)

67 WP-0621016-SD WASHER 6.2x13x1 Vim 6.2x13x1 1

68 NS-6150430-SP NUT 15/64-28 a7i?t7l 15/64-28 1

69 SD-0900701-TP HINGE SCREW D=9 H=7 F>i? D=9 H=7 1

70 101-22257 DRIVING ARM ASM A«Jt?"J9f ?; 1

71 SS-6121610-TP SCREW 3/16-28 L=15.5 tn? 3/16-28 L=I5.5 (1)

72 NS-6680320-SP NUT 9/32-28 07#?t7F 9/32-28 1 •

Note (aie) #01 ..Selective part.
#02 .. Exchanging gauge part. (See page 21)
#03 ..Except JE JElil^X

#04 For JE JEffl

#05 For URBAN WHITE specification parts.

-4-



C
O

C
z
3

2
:

oC
L

.

Soc
_

>

C
x

,

-
<

n
s

C
O

C
J3

c
x

:

C
=

)

CZ5
ncp

I—
I

w
/S

a
c

^

«>
01'1^

ijC

o
•

o
4

s
5«

C
O

V
€S)

0
^}!-lD

\

m
to

t
^

ru
C

M
C

M

CM
52

I
ID

\
m

c
n

c
n

^
CM

in
C

D
C

M
C

M
C

M
C

D
O

)
O

C
M

C
M

m

in
C

O

--@
®

in@

m

L
O

m

in
C

D



REF. NO. NOTE PART NO. DESCRIPTION b > / -f AMT.

1 101-08512 HOOK DRIVING SHAFT 1

2 #01 B1802-512-OAO-A BUSHING ASM..FRONT Wj) 71^Jit 1

3 SS-8152030-SP SCREW 15/64-28 L=20 15/64-28 L=20 1

4 B1816-512-0A0 HOOK DRIVING SHAFT GEAR ASM. m mm )\ 2

5 SS-8660810-TP SCREW 1/4-40 L=8 1/4-40 L=8 (4)

6 #02 101-12050 HOOK SHAFT GEAR ASM., A Wj) b;fyn?'jt7 Yx 2

7 SS-8660530-TP SCREW 1/4-40 L=4.5 1/4-40 L=4.5 (6)

8 B1840-512-0A0 FEED DRIVING CAM ASM. =)3->fmU Yx 1

9 SS-8150510-TP SCREW 15/ 64-28 L=4.7 15/ 64-28 L=4.7 ' (1)

10 #01 B1803-515-0A0 BUSHING ASM., INTERMEDIATE •/?•>'? Yx 1

11 101-08611 PLUNGER BUSHING 1

12 SS-8151150-SP SCREW 15/ 64-28 L=10. 5 15/ 64-28 L=10.5 2

13 101-08751 THRUST COLLAR ASM 'y9')9m['}'r 9x 1

14 SB-1200002-00 BEARING 20x42 <7^4 20x42 (1)

15 SS-8660610-TP SCREW 1/4-40 L=6 [fY) 1/4-40 L=6 (2)

16 SS-6110610-TP SCREW 11/64-40 L=6 11/64-40 L=6 1

17 101-10153 HOOK ASM. i}7 9x 2

18 101-10104 HOOK ASM in (2)

19 101-10252 BOBBIN CASE ASM mf-T, 9x (2)

20 101-10203 BOBBIN CASE (2)

21 101-10401 BOBBIN CASE TENSION SPRING •y9nfs-'M (2)

22 101-10500 TENSION SPRING INSTALLING SCREW (2)

23 101-10609 TENSION ADJUSTING SCREW yNK3-'J? (2)

24 B9117-051-000 BOBBIN t'ty 2

25 SS-6090810-SP SCREW 9/64-40 L=7.5 bn? 9/64-40 L=7. 5 2

26 WP-0371016-SD WASHER 3.7x8x1 tnU 3.7x8x1 2

27 101-11805 BOBBIN CASE OPENING LEVER fmr'yU 2

28 101-09908 SADDLE INSTALLING BLOCK. UPPER 71 2

29 101-12407 SADDLE INSTALLING BLOCK. LOWER 1iW9'ni 4 2

30 SS-6153040-SP SCREW 15/64-28 L=30 tiY) 15/64-28 L=30 2

31 B1820-051-000 BOBBIN CASE OPENING LEVER LINK mi J'Ai 2

32 CQ-2020000-00 OIL WICK iy> 0.1

33 B1821-051-000 CRANK SCREW STUD mn 7'yu 2

34 B1822-051-000 BOBBIN CASE OPENING LEVER CRANK mi 7A\A 2

35 NS-6110420-SP NUT 11/64-40 Q-mm 11/64-40 2

36 CQ-2020000-00 OIL WICK Y/y 0.1

37 B1823-051-000 BOBBIN CASE OPENING LEVER CRANK PIN mi 7>N7f y9 2

38 #02 101-09809 THRUST WASER. B 1}r)9^'}f9^ mU9 B 2

39

CM
O

SB-3095301-0C NEEDLE BEARING 9.525x9.52 9.525x9.52 2

40 101-09205 BUSHING A7-?777;?;l' 2

41 101-09007 HOOK SHAFT SADDLE. LEFT in-)99W} 1

42 SS-9111820-SP SCREW 11/64-40 L=18 11/64-40 L=18 2

43 B1860-512-000 HOOK SHAFT SADDLE COVER iny99'W 2

44 SS-7060610-SP SCREW 3/32-56 L=5.5 7jR7;fy 3/32-56 L=5.5 6

45 WP-0850002-SP WASER 8.5x18x1.6 b7W 8.5x18x1.6 2

46 SM-7082550-SP SCREW M8 L=25 7(l'b77>y M8 L=25 2

47 SS-8151550-SP SCREW 15/64-28 L=15 [n^) 15/64-28 L=15 2

48 B1818-051-B00 THRUST WASHER. B m9'%i x7xh? b 2

49 B1815-563-000 HOOK DRIVING SHAFT BUSHING. LOWER in-}9 Am 2

50 101-09106 HOOK SHAFT SADDLE. RIGHT iiiAfi x^ 1

51 #03 101-97655 LATCH HOOK ASM ilHl 9x 1

52 CS-1470710-SH THRUST COLLAR ASM D=14.72 W=7 mm9x D=14.72 W=7 1

53 SS-8110410-TP SCREW 11/64-40 L=3.5 M^y 11/64-40 L=3.5 (2)

Note CaiB) #01.. . Exchanging gauge part. . T.

See page 20-21 for stitch specifcat ions "S" {Cob^T(i20~21^-v^^.

"A". "G" and V and page 12 and page 22 for lilfitiT {cob>rid:12^-

stitch specification "F". respectively.

#02.. . Selective part.

CO
o

. For JA m

-6-



4. FEED MECHANISM COMPONENTS

20 21

<%)

-7-

11 12 13

' 51 '
L — J



REF. NO NOT! PART NO DESCRIPTION t > ) T AMT.

1 SS-6110710-TP SCREW 11/64-40 L=6.5 tn? 11/64-40 L=6.5 2

2 101-07001 ROD PIN t)'Jf3-t7D7F !:'> 1
3 101-06904 FEED REGULATOR CONNECTING ROD t)')f3-t7a7F 1

4 SD-0900702-TP HINGE SCREW D=9 H=7 m? D=9 H=7 1
5 101-07159 FEED REGULATOR ASM. m f3-«?V ); 1
6 SS-6121610-TP SCREW 3/16-28 L=15.5 t7?y 3/16-28 L=15.5 (1)
7 B1513-280-000 TENSION SPRING t-Af iVM 1
8 101-07506 REVERSE FEED SHAFT 1
9 CS-102121A-SH THRUST COLLAR ASM. D=10.2 W=12 mAf D=10.2 W=12 ); 1

10 SS-8660610-TP SCREW 1/4-40 L=6 Mj/ 1/4-40 L=6 (2)
11 101-08009 OIL SEAL lAtlW-A fTlly-d 1
12 SS-8660810-TP SCREW 1/4-40 L=8 1/4-40 L=8 1
13 SS-8661040-TP SCREW 1/4-40 L=10 F/ji? 1/4-40 L=10 1
14 B1624-380-000 REVERSE FEED CONTROL LEVER t)')!//(- 1
15 jl04 B1624-380-00A REVERSE FEED CONTROL LEVER mw- 1
16 RO-0742401-00 RUBBER RING Q'M 1
17 B1634-470-000 STITCH LENGTH REGULATING SCREW imm-m 1
18 B1148-555-000 SPRING mf3-iv t'wtf 1

19 B1147-555-000 PIN im3W/^y 1
20 #01 B1623-470-OAO STITCH DIAL ASM fVU9 9\ 1
21 #04 B1623-470-0AA STITCH DIAL ASM iVU9 91 1
22 SS-6121050-SP SCREW 3/16-28 L=9.5 tn? 3/16-28 L=9.5 1
23 B1649-161-000 TENSION SPRING ADJUSTING SCREW b7A'J/(f f3-t7iy 1
24 NS-6110420-SP NUT 11/64-40 07^71 11/64-40
25 101-07209 TENSION SPRING SUSPENSION BRACKET t7/ti|/(jiy 1

26 SS-7110910-SP SCREW 11/64-40 L=8.5 mnv 11/64-40 L=8.5 1
27 101-06300 FEED ROCKER SHAFT CONNECTING ROD xfMtM 07F 1
28 B1610-484-000 FEED DRIVE ECCENTRIC CAM UM i9m 1
29 SS-6661110-SP SCREW 1/4-40 L=ll mv 1/4-40 L=ll
30 SS-2110930-SP SCREW 11/64-40 L=8.7 7iim5 11/64-40 L=8.75
31 B1637-432-000 THRUST COLLAR XvxFW 1
32 #03 B1636-581-B00 NEEDLE BEARING B i-Ffl <7>M' B 1
33 SD-0900701-TP HINGE SCREW D=9 H=7 fAv D=9 H=7 1

34 B1610-512-000 FEED DRIVING SLIDE BLOCK /3-t' t)') 1
35 SS-6580752-TP SCREW 1/8-40 L=7 Bimfm 1/8-40 L=7
36 #02 B1613-512-B00 FEED DOC 3/16" t)')A 3/16 1
37 101-07753 FEED BAR ASM. tim 9i 1
38 WP-0621016-SD WASHER tvW (1)
39 SS-9151440-CP SCRSW 15/64-28 L=14 07«#(FF 15/64-28 L=14 (1)
40 RB-0500711-KP SNAP RING 5 U)ifn/7 5 1

41 B1604-012-000-A FEED BAR SHAFT m9'^v9 1
42 SS-8620610-TP SCREW 3/16-32 L=6 FJfy 3/16-32 L=6 1
43 101-06003 FEED ROCK SHAFT 1
44 NS-6080210-SP NUT 1/8-44 D7#)t7F 1/8-44 1
45 SS-6081810-SP SCREW 1/8-44 L=18 tW 1/8-44 L=18 1

46 B16O3-512-0AO FEED ROCKER ASM. t9W Ir )• 1
47 SS-7111310-TP SCREW 11/64-40 L=12.8 mW 11/64-40 L=12.8 (2)
48 101-06102 BUSHING 71) H 1
49 SS-8681130-SP SCREW 9/32-28 L=ll \W 9/32-28 L=ll 2

50 CS-147121A-SH THRUST COLLAR ASM. D=14.72 W=12 mm D=14.72 W=12 2
51 SS-8660610-TP SCREW 1/4-40 L=6 yp) 1/4-40 L=6 (4)
52 CQ-2520000-00 GIL WICK !•/> 0.4
53 SS-7110910-SP SCREW 11/64-40 L=8.5 niny 11/64-40 L=8.5 4
54 101-06805 PLATE 2

55 B1652-470-000 FEED DRIVING ROCKER BLOCK tMf3-t7?f ii9A 2

56 101-06557 FEED ROCKER SHAFT CRANK ASM U\U9W 9; 1
57 SS-6121610-TP SCREW 3/16-28 L=15.5 tUy 3/16-28 L=15.5 (1)
58 SD-0900701-TP HINGE SCREW D=9 H=7 9'Ay D=9 H=7 1
59 NS-6680410-SP NUT 9/32-28 D7)»n7l 9/32-28 1

60 101-06201 BUSHING X-IMt)')/) 9ya/9llr 1
61 CO-3030000-00 OIL WICK 2yy 0.3
62 101-06458 FEED ROCK CONNECTING ROD ASM XfMt)') l/A7fi-y 9i 1
63 NS-6680410-SP NUT 9/32-28 Bimj} 9/32-28 1
64 101-06656 FEED DRIVING ROCKER ASM. t?')f3-Wf 1
65 SS-7110510-SP SCREW 11/64-40 L=5 nmy 11/64-40 L=5 1
66 B1633-470-000 STOPPER PLATE t)')f3-WT Ai9 1

Note (zilS) #01 ..Replace this part for stitch mi±m "G"
specification "G". (See page 11)

#02 .. Exchanging gauge part. Slf±li"A" "G". T ic
See page 20^21 for stitch specifications oUT(i20~21'<-v^, 12
"A". "G" and "S" and page 12 and page 22 12'<- xRO'22^-

for stitch specification "F". respectively.
#03 Selective part.
#04 For URBAN WHITE specification parts.

-8-



5. PRESSER BAR & TENSION RELEASE COMPONENTS

7 8

13 14 15 16 17 18

-9-



REF. NO NOTE PART NO. DESCRIPTION h > ^ -f AMT.

1 B1517-415-000 HINGE PIN imV? 1

2 B3431-581-000 LIFTING LEVER GASKET 1

3 101-05609 LIFTING LEVER LINK. LEFT 1

4 RE-0600000-K0 SNAP RING 6 E S*? 1/7 6 1

5 B1523-226-000 SNAP RING 1/7 B I

6 101-25003 LIFTING LEVER CONNECTING ROD 1

7 RE-0500000-K0 SNAP RING 5 E iy 1/7 5 2

8 B3416-552-000 CONNECTING ROD HINGE SCREW tm 33#- 9''Av 2

9 SD-0630301-SP HINGE SCREW D=6.35 H=3 fA-) D=6.35 H=3 1

10 B1515-415-000 LIFTING LEVER t+m? 1

11 B1531-415-000 SUSPENSION im 1

12 B1522-180-000 SPRING A 1

13 SD-0630275-SP HINGE SCREW D=6.35 H=2. 7 fA') D=6. 35 H=2.7 1

14 SS-7080520-SP SCREW 1/8-44 L=4.9 mA') 1/8-44 L=4. 9 2

15 WP-0330500-MB SPRING WASHER M3 t7W Wn M3 2

16 B3135-415-000 TENSION RELEASE LINK. B Oiil/ B 1

17 SD-0640231-SP HINGE SCREW D=6.35 H=2.3 9'Av D=6.35 H=2.3 1

18 101-23305 TENSION RELEASE LINK. A iWVA A 1

19 SD-0720331-SP HINGE SCREW D=7.24 H=3.3 D=7.24 H=3.3 1

20 101-25102 LIFTING LEVER LINK. RIGHT 1

21 101-25201 CONNECTING ROD. VERTICAL tf7f!/>r/#- 1

22 SD-0600322-SD HINGE SCREW D=6 H=3.2 D=6 H=3.2 1

23 B1509-227-000 PRESSER SPRING REGULATOR m 1

24 B1511-555-000 NUT 1/2-28 t7i 1

25 #03 110-71701 NUT 1/2-28 +7l 1

26 B1510-227-000 PRESSER GUIDE BAR in TAif- 1

27 #02 B1505-227-000-A PRESSER SPRING 1

28 B1501-581-000 PRESSER BAR tm- 1

29 B1507-552-000 PRESSER BAR GUIDE BRACKET ASM. 1

30 SS-7111410-SP SCREW 11/64-40 L=14 7iHAy 11/64-40 L=14 (1)

31 B1502-541-000 PRESSER BAR BUSHING, LOWER m#- y?/?)! 1

32 SS-7090910-TP SCREW 9/64-40 L=9 7)R7#y 9/64-40 L=9 1

33 #01 101-52759 PRESSER FOOT ASM. 3/16" m (2.0) 3/16 1

34 SS-7120910-SP SCREW 3/16-28 L=9 7Jltny 3/16-28 L=9 1

35 B1520-552-000-A HAND LIFTER tfm' l/A- 1

36 RO-0371801-00 RUBBER RING 0 m 1

37 WP-0740516-SP WASHER 7.4x11.8x0.5 1^7.4x11.8x0.5 1

38 101-05569 HAND LIFTER CAM ASM. inm9 91 1

Note (aiB) #01 , Exchanging gauge part. T. T

See page 20^21 for stitch specifications {i20~21^-v^. |lf±=li"F"{cot.^T{il2^-

"A". "G" and "S" and page 12 and page 22
for stitch specification "F". respectively.

#02 Replace this part for stitch
specification "F". (See page 12)

#03 , For URBAN WHITE specification parts.

-10-



6. EXCLUSIVE PARTS BY STITCH SPECIFICATION
•
••

(1)EXCLUSIVE PARTS FOR STITCH
SPECIFICATION"A"

9

(2)EXCLUSIVE PARTS FOR STITCH
SPECIFICATION"G"

&

7 8

(1)EXCLUS1VE PARTS FOR ST1TCH SPEC!F1CAT1 ON "A" 8ttS"A"|iga
REF. NO. NOTE PART NO. DESCRIPTION I y f < AMT.

1 101-24758 TENSION POST BASE ASM. Ofa-y 1

2 D3129-555-D00 THREAD TENSION SPRING Ofa-y (2)
3 #01 MSC-19060900 NEEDLE SGX1S06 #9 SGX1906 #9 2

4 #02 MC-2005006-50 NEEDLE 134 NM65 M 134 NM65 2

Note (7±ie) #01 , , Except JE JEti^<
#02 For JE JEffi

•All other parts except the above are common to stitch specification T.
(Except exchanging gauge parts)

mmT

(2)EXaUS[VE PARTS FOR STITCH SPECIFICATION "G" 8ttS"G"M
REF. NO NOTE PART NO. DESCRIPTION b > y -f AMT.

5 101-24774 TENSION POST BASE ASM. Ofa-y 1

6 83129-526-000 TENSION SPRING TKa—/ Hj. (2)
7 101-07357 STITCH DIAL ASM . 1

8 #03 101-61156 STITCH DIAL ASM. /i'H9 fi 1

9 101-88001 THREAD GUIDE, B B 1

10 #01 MDP-500B2100 NEEDLE DPX5 #21 «'J DPX5 #21 2

11

CM
O

*#:

MC-2005013-00 NEEDLE 134 NM130 M'J 134 NM130 2

Note (ir±IB) #01 ,.Except JE JE(m<
#02 , For JE JEffl

#03 ..For URBAN WHITE specification parts.
All other parts except the above are common to stitch specification

(Except exchanging gauge parts)

-11 -

T.



(3) EXCLUSIVE PARTS FOR STITCH SPECIFICATION "F"
mi±m "F"

"s

V X

N.

REF. NO,. NOTE PART NO. DESCRIPTION I y i < AMT.

1 101-24758 TENSION POST BASE ASM. nf3-v 1

2 D3129-555-D00 THREAD TENSION SPRING (2)

3 B1505-227-T00-A PRESSER SPRING T 1

4 #01 MSG-19650900 NEEDLE SGX1965 #9 >Vi SGX1965 #9 2

5 #02 MC-2005006-50 NEEDLE 134 NM65 134 NM65 2

6 #03 101-85205 BED SLIDE. RIGHT f-Ma- X'CJ'I? 1

7 #03 101-85106 BED SLIDE. LEFT f-Ma- k?"'J 1

8 #03 101-85056 BED SLIDE ASM.

1

tu

1

9 #03 SS-8110320-SP SCREW 11/64-40 L=3.2 11/64-40 L=3.2 (1)

Note cats) #01.. . Except JE JE«<
#02.. . For JE m
#03.. .For A. BTypes for tape attaching with stitch "F" (Dt-

specification " F".(Oniy S type is common to -fxto (s ^ ^ " S"
stitch specification" S".See page 21) ^ilT-To 21^^-

All other parts except the adove common to stitch specification S" (Except exchanging gauge parts)

-12-



7. LUBRICATION COMPONENTS

1

44 45 / I \ 21
21 40 35

-13-

38 33



REF. NO,. NOTE PART NO. DESCRIPTION t > y >1 AMT.

1 B3529-226-000 OIL FELT PRESSED Ml- 1

2 101-25755 OIL RETURN FELT ASM. Ml- 1

3 SS-7110710-SP SCREW 11/64-40 L=7 nmv 11/64-40 L=7 3

4 B3538-112-000 CORD HOLDER mm 2

5 101-25557 OIL WICK HOLDER ASM. f'A'ji'j'AH 1

6 B3524-552-000 PLUNGER THRUST PLATE ii'/h- i^im' 2

7 SS-7110710-SP SCREW 11/64-40 L=7 7)ltny 11/64-40 L=7 2

8 B3534-155-000 PLUNGER in'jvf- 2

9 B1214-038-000 PULNGER SPRING ii'jvt- 2

10 BP-3000000-00 VINYL TUBE. WHITE D=3 0.1

11 SQ-1150451-MZ CONNECTING SCREW 2

12 BP-3000000-00 VINYL TUBE, WHITE D=3 0.1

13 101-27009 CONNECTING SCREW CAP 1

14 101-26902 OIL PIPE CONNECTING SCREW lra-174-T 1

15 B3530-555-000 OIL SIGHT WINDOW 7/771' 1

16 RO-1952401-00 RUBBER RING Wjf 1

17 SS-7111810-SP SCREW 11/64-40 L=18 mw 11/64-40 L=18 2

18 101-26001 OIL TUBE 1

19 101-25904 OIL TANK umi 1

20 BP-3000000-00 VINYL TUBE. WHITE D=3 v~-mi 0.4

21 SQ-1110401-MZ CONNECTING SCREW 13

22 BP-3000000-00 VINYL TUBE. WHITE D=3 0.3

23 B3538-112-000 CORD HOLDER mm 2

24 SS-7110710-SP SCREW 11/64-40 L=7 11/64-40 L=77 2

25 101-26209 MANIFOLD mtyMU 1

26 SS-6111610-SP SCREW 11/64-40 L=16 11/64-40 L=16 2

27 101-26324 SUCTION 1

28 SS-2110930-SP SCREW 11/64-40 L=8.7 nmv 11/64-40 L=8.75 1

29 B1851-512-000 FILTER SCREEN T; 1

30 B1850-512-000 BUSHING HOLDER m 1

31 SS-7090910-SP SCREW 9/64-40 L=8. 5 mm 9/64-40 L=8.5 1

32 NS-6090310-SP NUT 9/64-40 mnn 9/64-40 1

33 BP-3000000-00 VINYL TUBE.WHITE D=3 0.2

34 NS-6110420-SP NUT 11/64-40 n7A>r/l 11/64-40 3

35 B1834-512-000-A OIL ADJUSTING SCREW V}3- 3

36 BP-3000000-00 VINYL TUBE. WHITE D=3 0.1

37 BP-3000000-00 VINYL TUBE. WHITE D=3 0.1

38 BP-3000000-00 VINYL TUBE. WHITE D=3 0.3

39 BP-3000000-00 VINYL TUBE. WHITE D=3 0.3

40 101-26803 OIL TUBE HOLDER 2

41 101-26654 OIL WICK HOLDER ASM. RIGHT ;W)V7 ivAH 91 1

42 SS-7110340-SP SCREW 11/64-40 L=3.2 7il.tny 11/64-40 L=3.2 1

43 101-26555 OIL WICK HOLDER ASM LEFT t?'iJ/^/ll7 lYAH 9i 1

44 NS-6110310-SP NUT 11/64-40 mm 11/64-40 1

45 SS-7111410-SP SCREW 11/64-40 L=14 mm 11/64-40 L=14 1

-14-



8. OIL RESERVOIR 4 KNEE LIFTER COMPONENTS

REF. NO. NOTE PART NO. DESCRIPTION t y f ^ AMT.

1 101-27579 OIL RESERVIOR ASM. 7lyfV} 1
2 101-27561 OIL RESERVIOR ASM. liiM (1)
3 B8227-125-000 FELT CUSHION 1-7" (4)
4 B8226-125-000 RUBBER CUSHION F-/ niiL (4)
5 101-27504 OIL RESERVOIR (1)
6 #01 101-27702 SEAT (1)
7 101-27801 FELTER SCREEN HOLDER (1)
8 101-27603 FELTER SCREEN Di7; (1)
9 SS-7701010-SP SCREW 5/16-24 L=10 mn') 5/16-24 L=10 (2)

10 RO-0681901-00 RUBBER RING 0 ')>?• (2)
11 B3420-552-0A0 KNEE PRESS ROD ASM. (1)
12 B3420-555-000 KNEE PRESS ROD (1)
13 B3427-122-000 KNEE PRESS ROD MOUNTING BRACKET t<frf mi miT (1)
14 SS-9182010-SN SCREW 9/32-20 L=20 07AH'41 9/32-20 L=20 (2)
15 B3426-552-000 THRUST RING kff7f 33?? X7XW (1)
16 B3429-555-000 SPRING I:tf7f (1)
17 B3425-555-000 CONNECTING ROD VERTICAL I:f7f iify^f (1)
18 SS-8152080-SR SCREW 15/64-28 L=19.5 [W 15/64-28 L=19.5 (1)
19 NS-6150430-SR NUT 15/64-28 nrMtvI 15/64-28 (2)
20 SS-9151610-SR SCREW 15/64-28 L=16 15/64-28 (1)
21 SS-8153010-SR SCREW 15/64-28 L=30 15/64-28 L=30 (1)
22 B3419-552-0A0-A KNEE LIFTER PLATE ROD ASM tf7f ?f?? ?; 1
23 B3430-552-0A0 KNEE PRESS PLATE ASM. tmo ?; (1)
24 B3431-552-000-A KNEE PRESS PLATE COVER I:tf7fO AA- (1)
25 SS-9661120-CP SCREW 1/4-40 L=10.5 nrAJtOH 1/4-40 L=10.5 (1)
26 B3419-122-000 KNEE LIFTER PLATE ROD tf7f ?f?? (1)
27 101-25359 KNEE PRESS LIFTER ROD ASM. i:fr7yt/4:'- ?; 1
28 B8228-125-000 OIL RESERVOIR MAGNET 1
29 #02 101-28205 OIL FILTER 1

Note a±IS) #01.. .Except JE mm<
#02.. .For JE JEffl

-15-



THREAD TENSION CONTROLLER COMPONENTS

25 26n

1

REP. NO NOTE PART NO. DESCRIPTION k y ^ ^ AMT.

1 101-23453 KNEE PRESS LIFTER ROD ASM. n 1

2 #01 101-24766 TENSION POST 8ASE ASM 1

3 B3128-051-000 THREAD TAKEUP SPRING mm (1)

4 101-24501 THREAD TAKE-UP SPRING STUD mvw (1)

5 101-24055 TENSION POST ASM. m3-y9'U9 91 (1)

6 83134-521-000 TENSION RELEASE LEVER mAH9 (1)

7 SD-0470281-SP HINGE SCREW D=4.7H=2.8 9'-A-J D=4.7 H=2.8 (2)

8 83127-527-000 PIN 8 nm k'y 8 (1)

9 83127-051-000 TENSION RELEASE PIN. SHORT nm k'y (1)

10 83126-051-000 TENSION DISK (4)

11 83132-051-000 TENSION DISK HOLDER nf3-A7 m (2)

12 #01 83129-012-A00 TENSION SPRING m3-m A (2)

13 83120-125-000 TENSION DISKG STOPPER ms-m m-yv (2)

14 83119-771-000 TENSION NUT m3-vfA (2)

15 83143-527-000 TAKE-UP SPRING GUIDE STUD fihw mfw (1)

16 83137-527-OAO THREAD TAKE-UP SPRING GUIDE ASM fnw mi 91 (2)

17 83142-527-000 TAKE-UP SPRING GUIDE PLATE fHW 7'Aii9 (1)

18 83139-527-000 COLLAR oiw mi- (1)

19 83128-527-000 THREAD TAKE-UP SPRING 8 OFW 8 (1)

20 83140-527-000 THREAD TENTION POST oiw 119 m (1)

21 SS-8080410-TP SCREW 1/8-44 L=3.5 [m 1/8-44 L=3. 5 (1)

22 SS-8080610-SP SCREW 1/8-44 L=5.5 1/8-44 L=5. 5 (1)

23 83138-527-000 TAKE-UP SPRING ADJUSTING PLATE 8 mm f3-w9 8 (1)

24 SS-7090520-SP SCREW 9/64-40 L=4.5 7;kny 9/64-40 L=4.5 (1)

25 83141-527-000 PRESSER COLLAR flf'IAf TAim (1)

26 83125-527-000 TAKE-UP SPRING GUIDE fH'J m'r (1)
27 83125-012-000 THREAD TENTION STUD NUT iH3-y fil (1)
28 SS-7110710-SP SCREW 11/64-40 L=7 miW 11/64-40 L=7 2

Note C^IS) #01... Exchanging by Stitch specification.
See page 11 for stitch specifications
"A" and T and page 12 for stitch
specification "F", respectively.

-16-

cfc T. "G"ico

(,^-Ciill'<-v?^, "ricoL^T{il2'^-
^ cr#,^T^ I '*o



10. BELT COVER & BOBBIN WINDER COMPONENTS

13-14

©

REF. NO. NOTE PART NO. DESCRIPTION t y / ^ AMT.

1 101-28056 BELT COVER ASM. mm- )• 1
2 #01 101-61552 BELT COVER ASM. mm- 1
3 101-28106 BELT COVER PLATE KlUAlt- 7f (1)
4 #01 101-61404 BELT COVER PLATE mm- 7f (1)
5 SS-7110510-SP SCREW 11/64-40 L=5 7llrtny 11/64-40 L=5 (6)
6 101-28007 BELT COVER KlUM- (1)
7 #01 101-61503 BELT COVER (1)
8 WP-0621016-SD WASHER 6.2x13x1 tim 6.2x13x1 (1)
9 SS-7150740-SP SCREW 15/64-28 L=7 7Atnv 15/64-28 L=7 (I)

10 100-39105 BELT COVER SUPPORT STUD 'OUAA- yfj- (1)
11 SK-3482500-SC WOOD SCREW D=4.8 L=25 7W?fy D=4.8 L=25 (2)
12 WP-0501016-SC WASHER 5x10.5x1 tim 5x10.5x1 (2)
13 B3201-012-0A0 THREAD WINDER ASUl (1)
14 #01 106-26158 THREAD WINDER ASM iH3-v n (1)
15 B3125-012-000 THREAD TENSION STUD NUT flfa—/ fjl (1)
16 B3129-012-B00 TENSION SPRING B nfi-m B (1)
17 B3126-012-000 TENSION DISC Of3-/ O (2)
18 SS-7110840-SP SCREW 11/64-40 L=7. 8 11/64-40 L=7. 8 (1)
19 WP-0501016-SC WASHER 5x10.5x1 tim 5.0x10.5x1 (1)
20 B3223-012-OA0 THREAD TENSION BRACKET ASM. of3-o--?'f 71 (1)
21 B3204-012-000 BOBBIN WINDER BASE 070V (1)
22 B3214-012-000 BOBBIN WINDER WHEEL 074-fllr7 (1)
23 SS-8110510-SP SCREW 11/64-40 L=5 [fV) 11/64-40 L=5 (1)
24 B3229-012-000 BRAKE CLAMP irO'-'OH mo (1)
25 SS-7110410-SP SCREW 11/64-40 L=4 11/64-40 L=4 (1)
26 B3228-012-000 RUBBER BRAKE (1)
27 B3212-012-000 SPINDLE 0745? ?; (1)
28 SD-0490261-SP HINGE SCREW D=4.9 11=2.6 M5 D=4.9 H=2.6 (1)
29 B3217-012-000 STOP LATCH ffc'yto (1)
30 SS-7081310-SP SCREW 1/8-44 L=12.5 7JH:n/ 1/8-44 L=12.5 (1)
31 B3201-012-000 BOBBIN WINDER 074?^ (1)
32 #01 B32O1-O12-00A BOBBIN WINDER fl70f (1)
33 #01 B3203-555-000-A BOBBIN WINDER WHEEL 070'll'7 (1)
34 #01 B32O4-012-0OA BOBBIN WINDER BASE 0740 (1)

Note (TiiS) #01 For URBAN WHITE specification parts.

-17-



11. BELT COVER & BOBBIN WINBER COMPONENTS (SPECIAL ORDER PARTS)

@-14

REF. NO., NOTE PART NO. DESCRIPTION t > W AMT.

1 101-28064 BELT COVER ASM. KAm- im-hf 11 1

2 101-28106 BELT COVER PLATE 19 (1)

3 SS-7110510-SP SCREW 11/64-40 L=5 imv) 11/64-40 L=5 (6)

4 101-28007 BELT COVER (1)

5 WP-0621016-SD WASHER 6.2x13x1 Vim 6.2x13x1 (1)

6 SS-7150740-SP SCREW 15/64-28 L=7 7)ltn-/ 15/64-28 L=7 (1)

7 100-39105 BELT COVER SUPPORT STUD yfa- (1)

8 SK-3482500-SC WOOD SCREW D=4.8 L=25 7M-U-/ D=4.8 L=25 (2)

9 WP-0501016-SC WASHER 5x10. 5x1 Vim 5.0x10.5x1 (2)

10 G3204-116-0A0 BOBBIN THREAD WINDER ASM. 07fM 1\ (1)

11 B3125-012-000 THREAD TENSION STUD NUT (2)

12 B3129-012-B00 TENSION SPRING B B (2)

13 B3126-012-000 TENSION DISC (4)

14 SS-7110840-SP SCREW 11/64-40 L=7.8 nmv 11/64-40 L=7.8 (4)

15 WP-0501016-SC WASHER 5x10.5x1 am 5.0x10.5x1 (2)

16 B3223-012-0A0 THREAD TENSION BRACKET ASM. (2)

17 G3204-116-0C0 BOOBIN WINDER BASE ASM. -117+?^ 11 (1)

18 G3213-116-000 THREAD GUIDE (1>

19 B3214-012-0A0 BOBBIN WINDER WHEEL ASM. '{174)17 1i (1)

20 SS-8110510-SP SCREW 11/64-40 L=5 1/4? 11/64-40 L=5 (1)

21 B3229-012-000 BRAKE CLAMP to- <111 mo (1)

22 SS-7110410-SP SCREW 11/64-40 L=4 7MH? 11/64-40 L=4 (1)

23 B3228-012-000 RUBBER BRAKE tO-'^Jll (1)

24 G3212-116-0A0 THREAD WINDER SHAFT ASM. 074?) ); (1)

25 B3210-771-000 BOBBIN SET SPRING iVy l//t4 (1)

26 B3224-771-000 COLLAR 074?) iii- (1)

27 SD-0490261-SP HINGE SCREW D=4.9 H=2.6 m? D=4.9 H=2.6 (1)

28 G3217-116-000 BOBBIN PRESSER #h'> (1)

29 SS-7081310-SP SCREW 1/8-44 L=12.5 7ik74? 1/8-44 L=12.5 (1)

-18-



12. THREAD STAND COMPONENTS

1-22 15 23 3 4 24 ^25 15 23

14-30

24 4 !

15-23
@—16
(§>^ 4y

@>—17
@>—18

12

13

29

REP. NO. NOTE PART NO. DESCRIPTION t > J ^ AMT.

1 101-28650 THREAD STAND ASM. n9fm 1
2 B3319-704-L00 THREAD GUIDE nif (4)
3 SM-6061610-SC SCREW M6 L=16 M6 L=16 (4)
4 B3318-704-L00-A THREAD GUIDE ARM JOINT wfwm mn (4)
5 B3311-704-000 SPOOL REST ROD RUBBER CAP (1)
6 D3313-555-D00 SPOOL REST ROD. UPPER i\m*} 71 (1)
7 B3305-704-000-A SPOOL REST ROD JOINT 0?f#7 7^f (1)
8 NM-6050001-SE NUT M5x0.8 D7i7t7l M5X0.8 l>a (2)
9 SM-4051405-SE SCREW MS L=14 f<n-J M5X0.8 L=14 (2)

10 B3322-704-L00 SPOOL RETAINER 71/FJ (4)
11 B3320-704-L00-A SPOOL PIN (4)
12 B3311-012-000 SPOOL REST CUSHION 07+ w (4)
13 B3303-704-LOO-A SPOOL REST (4)
14 D3301-555-D00 SPOOL REST ROD. LOWER nm') v9 (1)
15 B3302-704-L0B-A SPOOL REST ARM, B omf B (4)
16 B3317-704-000 NUT C15 wm Mt7i (2)
17 WP-1702600-S0 WASHER 17x30x2.6 fc7m 17x30x2.6 (2)
18 WS-1643202-KR SPRING WASHER 16.4x26.6x3.2 16.4x26.6x3.2 (1)
19 MAO-11532000 STAPLE 3-F (3)
20 WS-0510002-KN SPRING WASHER 5.1x8.5x1.3 mn 5.1x8.5x1.3 (4)
21 NM-6050001-SE NUT M5xO.8 07AJt7F M5X0.8 lv2 (4)
22 #01 106-24757 THREAD STAND ASM. n9fm 9i 1
23 #01 111-83803 SPOOL REST ARM B (4)
24 #01 111-84306 THREAD GUIDE ARM JOINT i}9U\7>H •/91}f9' (4)
25 #01 111-84108 SPOOL REST ROD RUBBER CAP wm i-m (1)
26 #01 111-83704 SPOOL REST ROD. UPPER 71 (1)
27 #01 111-84207 SPOOL REST ROD. JOINT (1)
28 #01 111-84009 SPOOL RETAINER 07471/FJ (4)
29 #01 111-83902 SPOOL REST 0747m (4)
30 #01 111-83605 SPOOL REST ROD. LOWER Om7 •>? (1)
31 #01 D3310-555-D00 RUBBER WASHER U9H1 (2)

Note (iilE) #01 For URBAN WHITE specification parts.

-19-



1
3

.

A
# ♦ ♦

TA
B

LE
O

F
EX

CH
A

N
G

IN
G

GA
UG

E
PA

R
TS

Jl
c
g

iy
"
-

^S
B

S
•

(1
)

FO
R

ST
IT

C
H

SP
EC

IF
IC

A
TI

O
N

"S
",

"A
".

"G
"

ll
ii

tt
t*

"S
".

"A
"

Se
e

al
so

p.
11

fo
r

st
it

ch
sp

ec
if

ic
at

io
ns

"A
",

"G
".

S
ti

tc
h

sp
ec

,

tt
f±

»

N
ee

d
le

g
au

g
e

si
ze

C
o

d
a

la
^

W

in
c
h

3
/3

2

1
/8

5
/3

2

3
/1

6

7
/3

2

1
/4

9
/3

2

5
/1

6

3
/8

7
/1

6

1
/2

5
/8

3
/4

7
/8

1
-1

/8

1
-1

/4

1
-3

/8

1
-1

/2

2
.4

3
.2

4
.0

4
.8

5
.6

6
.4

7
.1

7
.9

9
.5

1
1

.1

1
2

.7

1
5

.9

1
9

.1

2
2

.2

2
5

.4

2
8

.6

3
1

.8

3
4

.9

3
8

.1

T
h

ro
a
t

P
la

te

it
^

S
ti

tc
h

le
n

g
th

S
tf

v
^

:
4

m
m

1
0

1
-3

5
0

0
2

1
0

1
-3

5
1

0
1

1
0

1
3

5
2

0
0

1
0

1
3

5
3

0
9

1
0

1
3

5
4

0
8

1
0

1
3

5
5

0
7

1
0

1
3

5
6

0
6

1
0

1
3

5
7

0
5

1
0

1
3

5
8

0
4

1
0

1
3

5
9

0
3

1
0

1
3

6
0

0
0

1
0

1
3

6
1

0
9

1
0

1
3

6
2

0
8

1
0

1
3

6
3

0
7

1
0

1
3

6
4

0
6

1
0

1
3

6
5

0
5

1
0

1
3

6
6

0
4

1
0

1
3

6
7

0
3

1
0

1
3

6
8

0
2

S
ti

c
h

le
n

g
th

J
i

tr
y

:
6

m
m

1
0

1
-3

7
5

0
3

1
0

1
-3

7
6

0
2

1
0

1
-3

7
7

0
1

1
0

1
-3

7
8

0
0

1
0

1
-3

7
9

0
9

1
0

1
-3

8
0

0
6

1
0

1
-3

8
1

0
5

1
0

1
-3

8
2

0
4

1
0

1
-3

8
3

0
3

1
0

1
-3

8
4

0
2

1
0

1
-3

8
5

0
1

1
0

1
-3

8
6

0
0

1
0

1
-3

8
7

0
9

—
«

M
.6

1
0

1
-7

2
5

0
0

8
1

6
.1

3
-5

1
2

-8
0

8
(<

ft
1.

4)

1
0

1
7

2
7

0
8

1
0

1
7

2
8

0
7

1
0

1
7

2
9

0
6

1
0

1
7

3
0

0
3

1
0

1
7

3
1

0
2

1
0

1
7

3
2

0
1

1
0

1
7

3
3

0
0

1
0

1
7

3
4

0
9

1
0

1
7

3
5

0
8

1
0

1
7

3
6

0
7

1
0

1
7

3
7

0
6

1
0

1
7

3
8

0
5

1
0

1
7

3
9

0
4

1
0

1
7

4
0

0
1

1
0

1
7

4
1

0
0

1
0

1
7

4
2

0
9

1
0

1
7

4
3

0
8

F
e
e
d

D
o

g

1
0

1
-6

9
2

0
9

8
1

6
1

3
-5

1
2

-0
0

0

8
1

6
1

3
-5

1
2

-E
O

O

8
1

6
1

3
-5

1
2

-F
O

O

8
1

6
1

3
-5

1
2

-G
O

O

8
1

6
1

3
-5

1
2

-H
O

O

8
1

6
1

3
-5

1
2

-K
(K

)

B
1

6
1

3
-5

1
2

-W
0

0

8
1

6
1

3
-5

1
2

-L
O

O

8
1

6
1

3
-5

1
2

-M
O

O

8
1

6
1

3
-5

1
2

-N
O

O

8
1

6
1

3
-5

1
2

-P
O

O

8
1

6
1

3
-5

1
2

-Q
O

O

B
1

6
1

3
-5

1
2

-R
0

0

8
1

6
1

3
-5

1
2

-S
O

O

B
1

6
1

3
-5

1
2

-T
0

0

B
1

6
1

3
-5

1
2

-U
0

0

^
^

St
an

da
rd

sp
ec

ifi
ca

tio
n

r
"

ff
l

☆
Sp

ec
ia

ls
pe

ci
fi

ca
tio

n
*

—
S

p
ec

ia
l

o
rd

e
r

p
a
rt

♦
--

-
E

xc
ep

t
st

it
ch

sp
ec

if
ic

at
io

n
"G

"
A

—
E

xc
ep

t
st

it
ch

sp
ec

if
ic

at
io

n
"S

"
S

if
±

tt
i*

S
'l

i^
<

6

a

t/)
2.

2
1

.6

1
0

1
5

0
0

5
0

1
0

1
5

0
1

5
9

1
0

1
-6

9
3

0
8

1
0

1
5

0
2

5
8

B
1

6
1

3
-5

1
2

-D
0

H
1

0
1

5
0

3
5

7

8
1

6
1

3
-5

1
2

-E
O

H
1

0
1

5
0

4
5

6

8
1

6
1

3
-5

1
2

-F
O

H
1

0
1

5
0

5
5

5

8
1

6
1

3
-5

1
2

-G
O

H
1

0
1

5
0

6
5

4

B
1

6
1

3
-5

1
2

-H
0

H
1

0
1

5
0

7
5

3

8
1

6
1

3
-5

1
2

-K
O

H
1

0
1

5
0

8
5

2

1
0

1
5

0
9

5
1

8
1

6
1

3
-5

1
2

-L
O

H
1

0
1

5
1

0
5

8

8
1

6
1

3
-5

1
2

-M
O

H
1

0
1

5
1

1
5

7

B
1

6
1

3
-5

1
2

-N
0

H
1

0
1

5
1

2
5

6

B
1

6
1

3
-5

1
2

-P
0

H
1

0
1

5
1

3
5

5

B
1

6
1

3
-5

1
2

-Q
0

H
1

0
1

5
1

4
5

4

8
1

6
1

3
-5

1
2

-R
O

H
1

0
1

5
1

5
5

3

B
1

6
1

3
-5

1
2

-S
0

H
1

0
1

5
1

6
5

2

8
1

6
1

3
-5

1
2

-T
O

H
1

0
1

5
1

7
5

1

B
1

6
1

3
-5

1
2

-U
0

H
1

0
1

5
1

8
5

0

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

1
0

1

8

P
re

s
s
e
r

F
o

o
t

a
s
m

.

n
x

(J
fl

)

^
4=

5^

2
X

Z
1

C
7

5
2

6
5

0

5
2

7
5

9
1

0
1

-5
6

6
5

1

5
2

8
5

8

5
2

9
5

7
1

0
1

-5
6

5
5

2

5
3

0
5

4

5
3

1
5

3
1

0
1

-5
6

7
5

0

5
3

2
5

2
1

0
1

-5
6

8
5

9

5
3

3
5

1

5
3

4
5

0
1

0
1

-5
6

9
5

8

5
3

5
5

9
1

0
1

-5
7

0
5

5

5
3

6
5

8
1

0
1

-5
7

1
5

4

5
3

7
5

7
1

0
1

-5
7

2
5

3

5
3

8
5

6
1

0
1

-5
7

3
5

2

5
3

9
5

5
1

0
1

-5
7

4
5

1

5
4

0
5

2
1

0
1

-5
7

5
5

0

5
4

1
5

1
1

0
1

-5
7

6
5

9

5
4

2
5

0
1

0
1

-5
7

7
5

8

A 2
-

1
0

1
-5

5
0

5
9

1
0

1
-5

5
1

5
8



(2
)

TA
B

LE
O

F
EX

C
H

A
N

G
IN

G
G

A
U

G
E

PA
R

TS
CO

M
M

ON
TO

A
LL

ST
IT

C
H

S
P

E
C

IF
IC

A
T

IO
N

S

♦ ♦

^
—

E
xc

ep
ts

ti
tc

h
sp

ec
if

ic
at

io
n

"G
".

^
—

E
xc

ep
t

st
it

ch
sp

ec
if

ic
at

io
n

"S
".

0
—

E
xc

ep
t"

A
",

"B
"

ty
pe

fo
r

ta
pe

at
ta

ch
in

g
w

ith
st

itc
h

sp
ec

if
ic

at
io

n
"F

".
(S

ee
p.

12
)

A
p

p
li

ca
b

le
n

ee
d

le
g

au
g

e
si

ze
to

st
it

ch
sp

ec
if

ic
at

io
n

"
F

"
ar

e
1

/8
",

3
/1

6
",

1
/4

",
9

/3
2

"
an

d
5

/1
6

".
a
t
t
«

'F
'(

7)
ff

lf
fl
it

«
(i

^
T

-1
o

—
1

2
3

4
5

N
ee

d
le

g
au

g
e

si
ze

I
t

tg

N
ee

d
le

C
la

m
p

as
m

.

I
t

3
(1

1
)

^
Be

d
Sl

id
e,

L
ef

t
>

*
0

«
(
^

)

^
B

ed
Sl

id
e,

R
ig

ht
>

*
0

«
(:

fe
)

B
u

sh
in

g
as

m
..

F
ro

n
t

B
u

sh
in

g
as

m
..

In
te

rm
ed

ia
te

C
o

d
e

E
^

<
r>

In
c
h

m
m

A
3

/3
2

2
.4

1
0

1
-4

7
5

5
1

B
1

/8
3

.2
1

0
1

-4
7

6
5

0

C
5

/3
2

4
.0

1
0

1
-4

7
7

5
9

0
3

/1
6

4
.8

1
0

1
-4

7
8

5
8

E
7

/3
2

5
.6

1
0

1
-4

7
9

5
7

F
1

/4
6

.4
1

0
1

-4
8

0
5

4
1

0
1

-4
6

0
0

9
1

0
1

-4
6

5
0

4

G
9

/3
2

7
.1

1
0

1
-4

8
1

5
3

B
1

8
0

2
-5

1
2

-0
A

0
-A

B
1

8
0

3
-5

1
5

-O
A

0

H
5

/1
6

7
.9

1
0

1
-4

8
2

5
2

K
3

/8
9

.5
1

0
1

-4
8

3
5

1

W
7

/1
6

1
1

.1
1

0
1

-4
8

4
5

0

L
1

/2
1

2
.7

1
0

1
-4

8
5

5
9

M
5

/8
1

5
.9

1
0

1
-4

8
6

5
8

1
0

1
-4

6
1

0
8

1
0

1
-4

6
6

0
3

N
3

/4
1

9
.1

1
0

1
-4

8
7

5
7

P
7

/8
2

2
.2

1
0

1
-4

8
8

5
6

Q
1

2
5

.4
1

0
1

-4
8

9
5

5
1

0
1

-4
6

2
0

7
1

0
1

-4
6

7
0

2

R
1

-1
/8

2
8

.6
1

0
1

-4
9

0
5

2

8
1

-1
/4

3
1

.8
1

0
1

-4
9

1
5

1
B

1
8

0
2

-5
1

2
-O

A
B

1
0

1
-1

2
3

5
7

T
1

-3
/8

3
4

.9
1

0
1

-4
9

2
5

0
1

0
1

-4
6

3
0

6
1

0
1

-4
6

8
0

1

U
1

-1
/2

3
8

.1
1

0
1

-4
9

3
5

9

3



N
)

N
5

(3
)

FO
R

ST
IT

C
H

SP
E

C
IF

IC
A

T
IO

N
"F

"
S

il
±

«
"F

"

S
ta

n
d

ar
d

ty
p

e

T
ap

e
at

ta
ch

in
g

.
A

ty
p

e

T
a
p

e
at

ta
ch

in
g

.
B

ty
p

e

-f
y

N
ee

d
le

g
au

g
e

si
ze

C
o

d
e

y
-
v

^

E
^

in
c
h

1
/8

3
/1

8

1
/4

9
/3

2

5
/1

8

m
m

3
.2

4
.8

8
.4

7
.1

7
.9

1

c
o

m
m

o
n

to
s
ti

tc
h

A
sp

ec
.

"
S

"

1
0

1
-3

5
1

0
1

1
0

1
-3

5
3

0
9

1
0

1
-3

5
5

0
7

1
0

1
-3

5
8

0
8

1
0

1
-3

5
7

0
5

T
h

ro
a
t

P
la

te

S
t

t

1
0

1
-8

5
3

0
4

1
0

1
-8

5
4

0
3

1
0

1
-8

5
5

0
2

1
0

1
-8

5
6

0
1

1
0

1
-8

5
7

0
0

1
0

1
-8

5
8

0
9

*
—

Sp
ec

ia
lo

rd
er

pa
rt

F
ee

d
D

o
g

^
«

0
1

.4

8
1

8
1

3
-5

1
2

-8
0

8

8
1

8
1

3
-5

1
2

-D
O

B

8
1

8
1

3
-5

1
2

-F
0

8

8
1

8
1

3
-5

1
2

-G
0

8

8
1

8
1

3
-5

1
2

-H
0

8

0
1

.4

1
0

1
-8

8
3

0
2

1
0

1
-8

8
4

0
1

1
0

1
-8

8
5

0
0

>
£5

C
§S

iS
i

P
re

ss
e
r

F
o

o
t

a
s
m

.

1
0

1
-8

5
9

5
7

1
0

1
-8

8
0

5
4

1
0

1
-8

8
1

5
3

N
o

te
(i

il
fi

)
•

Al
lt

yp
es

of
Ne

ed
le

Cl
am

p
as

m
..

Bu
sh

ing
as

m
.,

Fr
on

t,
Bu

sh
ing

as
m

..
In

ter
m

ed
iat

e,
an

d
St

an
da

rd
ty

pe
so

fB
ed

Sl
id

ea
sm

..
Be

d
Sl

id
e

Le
ft.

Be
dS

lid
e

Ri
gh

t,
ar

e
co

m
m

on
to

sti
tc

h
sp

ec
ifi

ca
tio

n
S

(S
ee

p.
21

)
-f

♦
)
«
(
!
&
)
,

•
S

ee
p

.
12

fo
r

th
e

co
m

m
on

pa
rt

s
to

st
it

ch
sp

ec
if

ic
at

io
n

"F
".

—
^

v,»
o



NUMERICAL INDEX OF PARTS $ ^1
Part No. Page Ref .

m S I No.
Part No . Page Ref .

n # I No.
Part No.

& ft
Page Ref.

W No.
Part No.

S ft
Page Ref.

S No.

Bllll-563-000 2 37 82915-415-000 4 52 83427-122-000 15 13 NS-6110420-SP 6 35

B1114-051-000 2 10 83119-771-000 16 14 83429-555-000 15 16 NS-6110420-SP 8 24
B1123-552-000-A 2 26 83120-125-000 16 13 83430-552-0A0 15 23 NS-6150430-SP 4 68

B1123-552-A00 2 27 83125-012-000 16 27 83431-552-000-A 15 24 NS-6150430-SR 15 19

B1132-512-000 2 34 83125-012-000 17 15 83431-581-000 10 2 NS-6620310-SP 2 11

B1147-555-000 8 19 83125-012-000 18 11 83524-552-000 14 6 NS-6680320-SP 4 72

81148-555-000 8 18 83125-527-000 16 26 83529-226-000 14 1 NS-6680410-SP 8 59
B1202-552-B00-A 4 19 83126-012-000 17 17 83530-555-000 14 15 NS-6680410-SP 8 63

B1212-552-A00 4 13 B3126-012-000 18 13 83534-155-000 14 8

B1213-552-0A0-A 4 16 83126-051-000 16 10 83538-112-000 14 23 RO-0291801-00 4 17
B1214-019-000 4 24 83127-051-000 16 9 83538-112-000 14 4 RO-0371801-00 10 36

B1214-038-000 14 9 83127-527-000 16 8 88226-125-000 15 4 RO-0442401-00 4 14

B1412-352-A00 4 56 83128-051-000 16 3 88227-125-000 15 3 RO-0681901-00 15 10
B1414-226-000 4 9 83128-527-000 16 19 88228-125-000 15 28 RO-4372002-00 4 30
B1501-581-000 10 28 83129-012-A00 16 12 89117-051-000 6 24 RE-0500000-KO 10 7

B1502-541-000 10 31 83129-012-800 17 16 8P-3000000-00 14 10 RE-0500711-KP 8 40

B1505-227-000-A 10 27 83129-012-800 18 12 8P-3000000-00 14 12 RE-0600000-K0 10 4
B1505-227-T00-A 12 3 83129-526-000 11 6 8P-3000000-00 14 20 RO-0742401-00 8 16
B1507-552-000 10 29 83132-051-000 16 11 8P-3000000-00 14 22 RO-1952401-00 14 16
B1509-227-000 10 23 83134-521-000 16 6 8P-3000000-00 14 33

B1510-227-000 10 26 83135-415-000 10 16 BP-3000000-00 14 36 SB-1200001-00 4 29

B1511-555-000 10 24 83137-527-OAO 16 16 8P-3000000-00 14 37 SB-1200002-00 6 14
B1513-280-000 8 7 83138-512-000 2 31 8P-3000000-00 14 38 SB-3095301-0C 6 39
81515-415-000 10 10 83138-527-000 16 23 8P-3000000-00 14 39 SD-0470281-SP 16 7
81517-415-000 10 1 83139-527-000 16 18 SD-0480261-SP 17 28
B1520-552-000-A 10 35 83140-527-000 16 20 CQ-2000000-00 4 61 SD-0490261-SP 18 27
81522-180-000 10 12 83141-527-000 16 25 CQ-2020000-00 6 32 SD-0600322-SD 10 22
81523-226-000 10 5 83142-527-000 16 17 CQ-2020000-00 6 36 SD-0630275-SP 10 13
81531-415-000 10 11 83143-527-000 16 15 CQ-2520000-00 8 52 SD-0630301-SP 10 9
81603-512-0A0 8 46 83201-012-000 17 31 CQ-3030000-00 8 61 SD-0640231-SP 10 17
81604-012-000-A 8 41 83201-012-00A 17 32 CQ-3500000-F0 4 3 SD-0720331-SP 10 19
81610-484-000 8 28 83201-012-0A0 17 13 CS-102121A-SH 8 9 SD-0900701-TP 4 69
81610-512-000 8 34 83203-555-000-A 17 33 CS-1470710-SH 6 52 SD-0900701-TP 8 33
81613-512-DOO 8 36 83204-012-000 17 21 CS-147121A-SH 4 22 SD-0900701-TP 8 58
81623-470-0A0 8 20 B3204-012-00A 17 34 CS-147121A-SH 8 50 SD-0900702-TP 8 4
B1623-470-0AA 8 21 83210-771-000 18 25 SK-3482500-SC 17 11
81624-380-000 8 14 83212-012-000 17 27 D3129-555-D00 11 2 SK-3482500-SC 18 8
81624-380-00A 8 15 83214-012-000 17 22 D3129-555-B00 12 2 SM-4051405-SE 19 9
81633-470-000 8 66 B3214-012-0A0 18 19 D3301-555-D00 19 14 SM-6061610-SC 19 3
81634-470-000 8 17 83217-012-000 17 29 D3310-555-B00 19 31 SM-7082550-SP 6 46
81636-581-800 8 32 83223-012-OAO 17 20 D3313-555-D00 19 6 SQ-1110401-MZ 14 21
81637-432-000 8 31 B3223-012-0A0 18 16 SQ-1150451-MZ 14 11
81649-161-000 8 23 83224-771-000 18 26 G3204-116-0A0 18 10 SS-2080810-SP 2 25
81652-470-000 8 55 83228-012-000 17 26 G3204-116-0CO 18 17 SS-2090710-SP 2 23
81802-512-0A0-A 6 2 83228-012-000 18 23 G3212-116-0A0 18 24 SS-2110920-TP 2 40
81803-515-0A0 6 10 83229-012-000 17 24 G3213-116-000 18 18 SS-2110930-SP 14 28
81815-563-000 6 49 83229-012-000 18 21 G3217-116-000 18 28 SS-2110930-SP 8 30
81816-512-OAO 6 4 83302-704-L08-A 19 15 SS-3130710-SP 2 45
81818-051-800 6 48 83303-704-LO0-A 19 13 MAO-11532000 19 19 SS-5080610-SP 2 21
81820-051-000 6 31 83305-704-000-A 19 7 MC-2005006-50 11 4 SS-5090610-SP 2 30
81821-051-000 6 33 83311-012-000 19 12 MC-2005006-50 12 5 SS-6060410-TP 4 54
81822-051-000 6 34 83311-704-000 19 5 MC-2005009-00 4 43 SS-6081810-SP 8 45
81823-051-000 6 37 83317-704-000 19 16 MC-2005013-00 11 11 SS-6090660-TP 4 55
81834-512-000-A 14 35 83318-704-L00-A 19 4 MDP-50081400 4 42 SS-6090810-SP 6 25
81840-512-0A0 6 8 83319-704-L00 19 2 MDP-50082100 11 10 SS-6110520-TP 4 59
81850-512-000 14 30 83320-704-L00-A 19 11 MSG-19060900 11 3 SS-6110610-TP 6 16
81851-512-000 14 29 83322-704-L00 19 10 MSG-19650900 12 4 SS-6110710-TP 8 1
81860-512-000 6 43 83416-552-000 10 8 SS-6111610-SP 14 26
81903-552-000 4 8 83419-122-000 15 26 NM-6050001-SE 19 21 SS-6121050-SP 8 22
81804-552-0A0 4 2 B3419-552-0A0-A 15 22 NM-6050001-SE 19 8 SS-6121220-TP 4 36
81905-541-800 4 5 83420-552-0A0 15 11 NS-6080210-SP 8 44 SS-6121610-TP 4 49
82906-415-000 4 57 83420-555-000 15 12 NS-6080310-SP 14 32 SS-6121610-TP 4 66
82907-415-0A0 4 35 83425-555-000 15 17 NS-6110310-SP 14 44 SS-6121610-TP 4 71
B2913-412-N00 4 50 83426-552-000 15 15 NS-6110420-SP 14 34 SS-6121610-TP 8 57

-23-



$ §1NUMERICAL INDEX OF PARTS

Part No. Page Ref . Part No. Page Ref. Part No. Page Ref. Part No. Page Ref.
& i M No. & # I No . & i I No . & § M No.

SS-6121610-TP 8 6 SS-8660610-TP 4 23 101-03406 4 32 101-25755 14 2

SS-6153040-SP 6 30 SS-8660610-TP 6 15 101-04602 4 37 101-25904 14 19

SS-6580752-TP 8 35 SS-8660610-TP 8 10 101-04701 4 7 101-26001 14 18

SS-6661110-SP 4 26 SS-8660610-TP 8 51 101-04859 4 38 101-26209 14 25

SS-6661110-SP 8 29 SS-8660810-TP 6 5 101-05569 10 38 101-26324 14 27

SS-7060610-SP 6 44 SS-8660810-TP 8 12 101-05609 10 3 101-26555 14 43

SS-7080520-SP 10 14 SS-8661040-TP 8 13 101-06003 8 43 101-26654 14 41

SS-7081310-SP 17 30 SS-8681130-SP 8 49 101-06102 8 48 101-26803 14 40

SS-7081310-SP 18 29 SS-8681950-SP 4 12 101-06201 8 60 101-26902 14 14

SS-7090520-SP 16 24 SS-9111820-SP 6 42 101-06300 8 27 101-27009 14 13

SS-7090520-SP 2 32 SS-9151440-CP 8 39 101-06458 8 62 101-27504 15 5

SS-7090910-SP 14 31 SS-9151610-SR 15 20 101-06557 8 56 101-27561 15 2

SS-7090910-SP 4 39 SS-9182010-SN 15 14 101-06656 8 64 101-27579 15 1

SS-7090910-SP 4 47 SS-9661120-CP 15 25 101-06805 8 54 101-27603 15 8

SS-7090910-TP 10 32 SS-9661120-CP 4 11 101-06904 8 3 101-27702 15 6

SS-7110340-SP 14 42 101-07001 8 2 101-27801 15 7

SS-7110410-SP 17 25 TA-0550604-R0 2 8 101-07159 8 5 101-28007 17 6

SS-7110410-SP 18 22 TA-0750404-R0 2 13 101-07209 8 25 101-28007 18 4

SS-7110510-SP 17 5 TA-0750404-R0 2 36 101-07357 11 7 101-28056 17 1

SS-7110510-SP 18 3 TA-0750704-R0 2 12 101-07506 8 8 101-28064 18 1

SS-7110510-SP 2 28 TA-1050604-R0 2 35 101-07753 8 37 101-28106 17 3

SS-7110510-SP 2 38 TA-1250406-R0 2 19 101-08009 8 11 101-28106 18 2

SS-7110510-SP 8 65 TA-1250504-R0 2 9 101-08512 6 1 101-28205 15 29

SS-7110710-SP 14 24 TA-2100904-R0 2 14 101-08611 6 11 101-28650 19 1

SS-7110710-SP 14 3 TA-2351004-R0 2 7 101-08751 6 13 101-35309 2 41

SS-7110710-SP 14 7 101-09007 6 41 101-46009 2 39

SS-7110710-SP 16 28 WP-0250516-SD 4 53 101-09106 6 50 101-46504 2 42

SS-7110710-SP 2 6 WP-0330500-MB 10 15 101-09205 6 40 101-47858 4 40

SS-7110840-SP 17 18 WP-0371016-SD 6 26 101-09809 6 38 101-52759 10 33

SS-7110840-SP 18 14 WP-0501016-SC 17 12 101-09908 6 28 101-60851 2 17

SS-7110910-SP 2 1 WP-0501016-SC 17 19 101-10104 6 18 101-61057 4 28

SS-7110910-SP 8 26 WP-0501016-SC 18 15 101-10153 6 17 101-61156 11 8

SS-7110910-SP 8 53 WP-0501016-SC 18 9 101-10203 6 20 101-61404 17 4

SS-7111120-SP 2 18 WP-0621016-SD 17 8 101-10252 6 19 101-61503 17 7

SS-7111310-TP 8 47 WP-0621016-SD 18 5 101-10401 6 21 101-61552 17 2

SS-7111410-SP 10 30 WP-0621016-SD 4 67 101-10500 6 22 101-85056 12 8

SS-7111410-SP 14 45 WP-0621016-SD 8 38 101-10609 6 23 101-85106 12 7

SS-7111810-SP 14 17 WP-0740516-SP 10 37 101-11805 6 27 101-85205 12 6

SS-7120910-SP 10 34 WP-0850002-SP 6 45 101-12050 6 6 101-88001 11 9

SS-7150740-SP 17 9 WP-1702600-S0 19 17 101-12407 6 29 101-97655 6 51

SS-7150740-SP 18 6 WS-0510002-KN 19 20 101-21069 4 44 106-02902 2 3

SS-7681650-TP 4 15 WS-1643202-KR 19 18 101-21309 4 46 106-24757 19 22

SS-7701010-SP 15 9 101-21408 4 51 106-26158 17 14

SS-8080410-TP 16 21 100-39105 17 10 101-21556 4 48 110-71701 10 25

SS-8080610-SP 16 22 100-39105 18 7 101-21606 4 58 111-83605 19 30

SS-8080660-TP 4 41 100-39451 2 5 101-21705 4 33 111-83704 19 26

SS-8110320-SP 12 9 101-00410 2 43 101-21804 4 63 111-83803 19 23

SS-8110410-TP 6 53 101-00659 2 44 101-21952 4 65 111-83902 19 29

SS-8110510-SP 17 23 101-00758 2 16 101-22000 4 62 111-84009 19 28

SS-8110510-SP 18 20 101-00808 2 15 101-22109 4 60 111-84108 19 25

SS-8110510-SP 4 45 101-00907 2 2 101-22257 4 70 111-84207 19 27

SS-8150510-TP 4 34 101-01004 2 4 101-23305 10 18 111-84306 19 24

SS-8150510-TP 6 9 101-01103 2 24 101-23453 16 1

SS-8151150-SP 4 4 101-01202 2 33 101-24055 16 5

SS-8151150-SP 4 64 101-01301 2 29 101-24501 16 4

SS-8151150-SP 6 12 101-01400 2 22 101-24758 11 1

SS-8151550-SP 4 31 101-01509 2 20 101-24758 12 1

SS-8151550-SP 6 47 101-02507 4 20 101-24766 16 2

SS-8152030-SP 6 3 101-02655 4 10 101-24774 11 5

SS-8152080-SR 15 18 101-02705 4 6 101-25003 10 6

SS-8153010-SR 15 21 101-02853 4 1 101-25102 10 20

SS-8620610-TP 8 42 101-03000 4 21 101-25201 10 21

SS-8660530-TP 6 7 101-03109 4 25 101-25359 15 27

SS-8660610-TP 4 18 101-03257 4 27 101-25557 14 5

-24-



•JUKI

JUKI CORPORATION
HEAD OFFICE

8-2-1 KOKURYO-CHO.
CHOFU-CITY. TOKYO 182, JAPAN

BUSINESS OFFICE
1-23-3 KABUKI-CHO

SHINJUKU-KU, TOKYO 160, JAPAN

PHONE: 03(3205)1188. 1189. 1190
FAX:03(3203)8260, (3205)9131
TELEX: J22967. 232-2301

t182 M^il5IS?l5mil^U8-2-1
TEL 03-3480-1111 (ft^)

To order or for further

information,
please contact:

TEL. 03-3480-1113(5''ri';U'r»

*Thedescription covered inthispartslist issubject to changefor improvement ofthe commodity without notice,
sfz<D/K-y 'j X h tt, i89E« 4 • Eoej
♦ This parts list is editedand printed in accordancewith the product specifications as of April 1992.

Printed In Japan


